
XK6200 
 

KOTTIKÄRRYT 
WHEELBARROW 

 
Kasausohje 

Assembly instructions 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 Osa no. 
Part no. Kuvaus Description Määrä 

Quantity 
 1 Kuuppa Tray 1 
 2 Kahva Handle 2 
 3 Pyörä Wheel 1 
 4 Lukkopultti M8x40 Carriage bolt M8x40 6 
 5 Mutteri M8 Nut M8 6 
 6 Litteä aluslevy ∅8 Flat washer ∅8 6 
 7 Jousialuslevy ∅8 Spring washer ∅8 6 
 8 Kara M10x120 Axle M10x120 1 
 9 Karan holkki Axle bushing 1 
 10 Mutteri M10 Nut M10 1 
 11 Litteä aluslevy ∅10 Flat washer ∅10 1 
 12 Jousialuslevy ∅10 Spring washer ∅10 1 

 


